
STATE OF MAINE 

DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

PAUL R. LEPAGE 

GOVERNOR 

PAUL MERCER 

COMMISSIONER 

July 26, 2018 

Mr. Trevor Hunt 
1 Lambard Street 
Bath, Maine 04530 
thunt@bwd.org 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0036358 
Maine Waste Discharge License (WDL) Application #W008140-5S-D-R 
Permit Renewal 

Dear Mr. Hunt: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permi1/license 
renewal and its attached conditions carefully. Compliance ·with this permit/license vtill protect 
water quality. 

Any interested person aggrieved by a Department determination made pursuant to applicable 
[...]
unless a public hearing on the appeal is requested and granted. A request for public hearing on an 

appeal must be filed as part of the notice of appeal. 

7. New or additional evidence to be offered. The Board may allow new or additional evidence, refetTed to 

as supplemental evidence, to be considered by the Board in an appeal only when the evidence is 

relevant and material and that the person seeking to add information to the record can show due 

diligence in bringing the evidence to the DEP's atten.tion at the earliest possible time in the licensing 

process or that the evidence itself is newly discovered and could not have been presented earlier in the 

process. Specific requirements for additional evidence are found in Chapter 2. 

OTHER CONSIDERATIONS IN APPEALING A DECISION TO THE BOARD 

Be familiar with all relevant material in the DEP record. A license application file is publicI. 
information, subject to any applicable statutory exceptions, made easily accessible by DEP. Upon 

request, the DEP will make the material available during normal working hours, provide space to 

review the file, and provide opportunity for photocopying materials. There is a charge for copies or 

copying services. 

2. Be familiar with the regulations and laws under which the application was processed, and the 

procedural rules governing your appeal. DEP staff will provide this information on request and 

answer questions regarding applicable requirements. 

3. The filing ofan appeal does not operate as a stay to any decision. If a license has been granted and it 

has been appealed the license normally remains in effect pending the processing of the appeal. A 

license holder may proceed with a project pending the outcome of an appeal but the license holder runs 

the risk of the decision being reversed or modified as a result of the appeal. 

WHAT TO EXPECT ONCE You FILE A TIMELY APPEAL WITH THE BOARD 

The Board will formally acknowledge receipt of an appeal, including the name of the DEP project manager 

assigned to the specific appeal. The notice of appeal, any materials accepted by the Board Chair as 

supplementary evidence, and any materials submitted in response to the appeal will be sent to Board 

members with a recommendation from DEP staff. Persons filing appeals and interested persons are notified 

in advance of the date set for Board consideration of an appeal or request for public hearing. With or 

without holding a public hearing, the Board may affirm, amend, or reverse a Commissioner decision or 

remand the matter to the Commissioner for further proceedings. The Board will notify the appellant, a 

license holder, and interested persons of its decision. 

OCF/90-1/r/95/r98/r99/r00/r04/r12 



Appealing a Commissioner's licensing Decision
March 2012 
Page 3 of 3 

II. JUDICIAL APPEALS 

Maine law generally allows aggrieved persons to appeal final Commissioner or Board licensing decisions to 

Maine's Superior Court, see 38 M.R.S.A. § 346(1); 06-096 CMR 2; 5 M.R.S.A. § I 1001; & M.R. Civ. P 

SOC. A patty's appeal must be filed with the Superior Court within 30 days ofreceipt of notice of the 

Board's or the Commissioner's decision. For any other person, an appeal must be filed within 40 days of 

the date the decision was rendered. Failure to file a timely appeal will result in the Board's or the 

Commissioner's decision becoming final. 

An appeal to comt of a license decision regarding an expedited wind energy development, a general permit 

for an offshore wind energy demonstration project, or a general permit for a tidal energy demonstration 

project may only be taken directly to the Maine Supreme Judicial Court. See 38 M.R.S.A. § 346(4). 

Maine's Administrative Procedure Act, DEP statutes governing a patticular matter, and the Maine Rules of 

Civil Procedure must be consulted for the substantive and procedural details applicable to judicial appeals. 

ADDITIONAL INFORMATION 

If you have questions or need additional information on the appeal process, for administrative appeals contact 

the Board's Executive Analyst at (207) 287-2452 or for judicial appeals contact the court clerk's office in 

which your appeal will be filed. 

Note: The DEP provides this INFORMATION SHEET for general guidance only; it is not intended for use 

as a legal reference. Maine law governs an ap_p~e_l_la_n_t_'s_ri~g~h_ts_._________~-----~ 

OCF/90-1/r/95/r98/r99/r00/r04/r12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

Date: July 18, 2018 

MEPDES PERMIT NUMBER: ME0036358 

WASTE DISCHARGE LICENSE: W-008140-5S-D-R 

NAME AND ADDRESS OF APPLICANT: 

BATHWATERDISTRICT(BWD)
1 Lambard Street 

Bath, Maine 04530 

COUNTY: Sagadahoc County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

93 Pumping Station Road 
Woolwich, Maine 04579 

RECEIVING WATER I CLASSIFICATION: Sasanoa River (Hanson Bay) / Class SB 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Trevor Hunt, Superintendent 
(207) 443-2391 

e-mail: thunt@bathwd.org 

1. APPLICATION SUMMARY 

a. Application - The Bath Water District (permittee) has submitted a complete application to 

the Department of Environmental Protection (Department) for the renewal of Maine 

Pollutant Discharge Elimination System (MEPDES) permit ME0036358 / Maine Waste 

Discharge License (WDL) W008140-5S-C-R, hereinafter "permit", that was issued by the 

Department on April 18, 2012. The 4/18/12 permit authorized the discharge of a monthly 

average flow of0.283 million gallons per day (MGD) of wastewater associated with a filter 

cleaning backwash from a municipal drinking water treatment plant to Hanson Bay on the 

Sasanoa River, Class SB, in Woolwich, Maine. See Attachment A ofthis'Fact Sheet for a 

location map of the facility. 



ME0036358 
W008140-5S-D-R 

Fact Sheet Page 2 of8 

1. APPLICATION SUMMARY (cont'd) 

b. History: The most recent permitting actions include the following: 

January 12, 2001-The State of Maine received authorization from the U.S. 

Environmental Protection Agency (EPA) to administer the National Pollutant Discharge 

Elimination System (NPDES) program in Maine. From that point forward, the program 

has been referenced as the MEPDES program and the MEPDES permit number has, and 

will be utilized as the primary reference number for the BWD facility. 

June 17, 2002- The Department issued MEPDES permit #ME0036358/ WDL 

W008140-5S-A-N to the BWD authorizing the discharge ofup to a monthly average of 

0.283 MGD for a five-year term. 

December 16, 2002 - The Department issued an administrative modification of the BWD 

permit related to the development of an Operations and Maintenance (O&M) Manual that 

references the treatment plant operational requirements. The BWD satisfied the 

requirement in a timely fashion. 

September 6, 2005 -The Department issued an administrative modification of the BWD 

permit related to the sampling frequency of monitoring effluent discharges from the 

treatment facility. The modification reduced the monitoring frequencies for total 

suspended solids (TSS), settleable solids (SS), and pH from three times per week 

(3/Week) to once per week (1/Week). 

May 1, 2007 -The Department issued MEPDES permit #ME0036358/WDL 

W008140-5S-B-R to BWD authorizing the discharge ofup to a monthly average of 

0.283 MGD for a five-year term. 

February 28, 2012-The BWD submitted a timely and complete application to the 

Department to renew the May 1, 2007, MEPDES permit. 

April 18, 2012 - The Department issued MEPDES permit #ME0036358/WDL 

W008140-5S-C-R to BWD authorizing the discharge ofup to a monthly average of 

0.283 MGD for a five-year term. 

December JO, 2016-The BWD submitted a complete application to the Department to 

renew the April 18, 2012, MEPDES permit. 



ME0036358 
W008140-5S-D-R 

Fact Sheet Page 3 of8 

1. APPLICATION SUMMARY (cont'd) 

c. Source Description/ Treatment Process: The BWD operates a drinking water treatment 

plant on the western shoreline ofNequasset Lake in Woolwich. BWD extracts 

approximately 2.1 MGD of water from the lake through one of two 20-inch diameter cast 

iron intake pipes located 12 feet and 18 feet deep, respectively. 

Lake water is pre-treated by intake screens to prevent large material from entering the 

treatment process. Poly-aluminum chloride coagulant and a non-ionic filter aid are added 

to the raw water at the treatment plant to flocculate suspended solids, followed by 

filtration to trap flocculated particulates. Each of the two Microfloc filtration units 

consists of an up-flow clarifier and a down-flow multimedia filter. 

The up-flow clarifier contains plastic filter media and removes approximately 90% of the 

solid material. The down-flow multimedia filter contains 30-inches of anthracite coal 

over a 12-inch silica sand base for filtration of the remaining solid material. Filtered 

water then flows by gravity to a 126,000 gallon clear well located under the building 

where disinfection occurs through the addition of chlorine dioxide in the winter and 

gaseous chlorine in the summer. 

Prior to pumping to the water distribution and storage system, the pH is adjusted to 

between 7.2 and 7.6 standard units, fluoride is added for consumer dental benefit, and 

polyphosphate is added for piping and equipment corrosion protection. BWD maintains 

a 1.3-million-gallon water storage tank in West Bath and a 2.6 million gallon storage tank 

in North Bath. 

The filter units must be periodically cleaned through backwashing to remove 

accumulated particulate and maintain treatment efficiency. In 2002, BWD eliminated the 

previous practice ofrecycling the supernatant from the treatment process and instead 

began using treatment in settling lagoons followed by discharge to the Sasanoa River. 

d. Wastewater Treatment: Backwashing of the up-flow clarifiers is automatically initiated 

every 5 hours of operation. Backwashing of the down-flow multi-media filters can be 

manually initiated based on observed turbidity levels in the filtered water indicating 

particulate break through. Filter backwashing is also automatically initiated based either 

on loss of head pressure within the filtering system or by a preset frequency of once per 

30 hours of operation. The clarifier is flushed using raw water from Nequasset Lake to 

remove the accumulated particulate material, with the average backwash volume 

of0.13 MGD discharged to a 70,000-gallon backwash waste tank. The multimedia filter 

is backwashed with "fmished" water from the clearwell, with the average discharge of 

0.095 MGD also routed to the backwash waste tank. Also, approximately 0.045 MGD 

"filter to waste" stream will is routed to the backwash waste tank. The backwash waste 

tank is mixed to prevent settled material from becoming too dense in the tank bottom. 



ME0036358 
W008140-5S-D-R 

Fact Sheet Page 4 of8 

1. APPLICATION SUMMARY (cont'd) 

The material in the backwash waste tank is transported to a lagoon treatment system for 

settling of suspended solids. BWD's facility three (3) settling lagoons have been 

designed such that the multiple lagoons can discharge from both surficial levels of the 

lagoon as well as under drainage. The multiple lagoons enable BWD to alternate lagoon 

use annually, allowing for volume reduction of settled materials through freeze/thaw 

cycles and lagoon maintenance, while providing continual lagoon treatment. The 

supernatant and underdrainage from the lagoon system is pumped approximately 1 mile 

through a discontinued water main and discharged to an intertidal section of a small 

stream that connects to Hanson Bay on the Sasanoa River. The 8-inch diameter outfall 

pipe discharges to a riprap apron on the upstream side of a 30-inch diameter railroad 

crossing culvert on the intertidal stream. Considering volume from precipitation to the 

settling lagoon(s), a monthly average flow of 0.283 MGD is discharged through Outfall 

#00lA. The Department's Division of Environmental Assessment has previously 

indicated that sufficient dilution is available when the discharge pipe is submerged by the 

tide to provide for sufficient dilution and not cause or contribute to degradation of water 

quality below its assigned classification. BWD discharges from Outfall #00lA only 

during portions of the tidal cycle when the surface water elevation is above the crown of 

the discharge pipe. 

Settled materials in the lagoon systems are disposed of at an approved solid waste 

disposal facility or through spreading on agricultural fields, subject to approval by the 

Department's Bureau of Remediation and Waste Management. The treatment process is 

detailed in Fact Sheet Attachment B of this Fact Sheet. 

2. PERMIT SUMMARY 

This permitting action is carrying forward all the terms and conditions of the previous permit. 



ME0036358 
W008140-5S-D-R 

Fact Sheet Page 5 of8

3. CONDITIONS OF PERMITS 

Conditions oflicenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for 

discharges, including, but not limited to, effluent toxicity, require the application ofbest 

practicable treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the 

receiving waters attain the State water quality standards as described in Maine's Surface Water 

Classification System. In addition, Certain deposits and discharges prohibited, 38 M.R.S. § 420 

and Department rule Surface Water Toxics Control Program, 06-096 CMR 530 (effective March 

21, 2012), require the regulation of toxic substances not to exceed levels set forth in Surface 

Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that 

ensure safe levels for the discharge of toxic pollutants such that existing and designated uses of 

surface waters are maintained and protected. 

5. RECEIVING WATER QUALITY STANDARDS 

Classification ofestuarine and marine waters, 38 M.R.S. § 469(1) classifies all estuarine and 

marine waters lying within the boundaries of Sagadahoc County, and that are not otherwise 

classified, as Class SB waters. Standards for classification ofestuarine and marine waters, 

38 M.R.S. § 465-B(2), describes the standards for Class SB waters. 

6. RECEIVING WATER QUALITY CONDITIONS 

The Maine Department of Marine Resources (MEDMR) reports that Hanson Bay and nearby 

areas of the Kennebec and Androscoggin Rivers are closed to the harvesting of shellfish due 

to elevated levels of fecal coliform bacteria. Therefore, the receiving water is not attaining 

its Class SB classification. MEDMR indicates that the cause of the non-attaimnent can be 

attributed to combined sewer overflows and other untreated discharges. BWD' s proposed 

discharge does not contain fecal coliform bacteria and therefore is not causing or contributing 

to the non-attaimnent conditions described. 

MEDMR has reported that the Sasanoa River provides habitat for shortnose sturgeon 

(feeding areas), Atlantic sturgeon, rainbow smelt, alewives, blueback herring, American 

shad, and striped bass and states that some of these species are very sensitive to chlorine. 

MEDMR recommends that BWD ensure that no detectable levels of total residual chlorine 

exist in the facility discharge. Based on the extended detention time and long piping distance 

to the discharge point, the Department finds that there is little if any possibility of detectable 

levels of chlorine that could be found in the effluent discharge outfall. 



ME0036358 
W008140-5S-D-R 

Fact Sheet Page 6 of 8 

7. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont'd) 

a. Flow: The previous permitting action established a monthly average flow limit of 

0.283 MGD for Outfall #00lA that the permittee indicated was representative of the 

design flows for the facility. The limit and the continuous monitoring requirement are 

being carried forward in this permitting action. 